
STOP
PUSH PUSH

STOP
PUSH PUSH

1 21

2

3

433

CONTACT ADHESIVE

GLUED TO ITEM 4 WITH

AS SHOWN

IN 2 POSNS

2

AS SHOWN

IN 2 POSNS

12 7 14

AS SHOWN

IN 2 POSNS

2210

AS SHOWN

IN 2 POSNS

31 32
2 2 2

30

6 14

2

AS SHOWN

IN 2 POSNS

49 19

2
AS SHOWN

IN 4 POSNS

11

815

AS SHOWN

IN 4 POSNS

2

45

2

46

2

23

9
AS SHOWN

IN 2 POSNS

X X

Y

Y

25

AS SHOWN

IN 2 POSNS

24

AS SHOWN

FITTED

13

18

2

34

2

35

2

17

DRILL HOLES TO SUIT

IN 8 POSNS AS SHOWN

2

A

B
D

C

-

+ A

B
D

C
A

B
D

C

-

+ A

B

C

OUTER OUTERINNER INNER

+

+
A B C D F G E

+

-

5

4

3

+

EXTERNAL CONNECTORS

DUAL CIRCUIT

SEE WIRING DIAGRAM

IN 4 POSNS AS SHOWN

A

26

AS SHOWN

IN 4 POSNS

Ø

39OR

27 47

2

28 42

4

29

AS SHOWN

IN 8 POSNS

44 37

36

37

REQUIRED

IS NOT

IF L.E.D.

43

36

44

43 38

AS SHOWN

BETWEEN ITEMS 43 & 44

IN 2 POSNS STRETCHED

41

40

AS SHOWN

1 ON ITEM 36

2 ON ITEM 37

IN 6 POSNS

36

ITEM

37

ITEM

AS SHOWN

ON ITEM 36

IN 2 POSNS

48

*

*

*

*

*

5 33

CONTACT ADHESIVE

GLUED TO ITEM 5 WITH

AS SHOWN

IN 2 POSNS

12 30

REACHES STOP.

OF TRAVEL BEFORE DOOR

SWITCH MUST NOT REACH LIMIT 

 

ARE LATCHED OPEN.

’TRIP’ POSITION WHILST DOORS

ALL SWITCHES TO REMAIN IN

 

REACHES STOP.

’TRIP’ POSITION BEFORE DOOR

EACH SWITCH TO CHANGE TO

 

ARE RELEASED.

OPEN, C/D CLOSED WHEN DOORS

POSITION I.E. CONTACTS A/B

ALL SWITCHES TO BE IN NORMAL

 

NOTE RE-SWITCH ADJUSTMENT

4.

 

 

 

3.

 

 

 

2.

 

 

 

 

1.

 

 

= PRESS FIT

40

SECTION ON Y-Y OF LID, ITEM 1

SECTION ON X-X

OF ARROW ’A’

IN DIRECTION

ISOMETRIC VIEW

WIRING DIAGRAM

1 LID 157-926 1

2

BASE 1

DOOR 181-903 2

2

71-1976 2

71-1971 2

71-1972 4

2

2

4

6

8

8

16

16

8

2

4

668-901 2

1

2

338-914 4

1

71-1973 1

8

4

69-918

36-922

CONNECTOR MOUNTING BRACKET

DOOR SPRING BRACKET

SWITCH MOUNTING BRACKET

SCREW, RD HD M4x10 MS

SCREW, CSK HD M4x8 MS

SCREW, CSK HD M4x10 MS

10

SCREW, CSK SKT HD M6x30 MS

SCREW, CSK HD M3x20 MS

INSULATING BOARD

WASHER, PLAIN M6 MS

4

4WASHER, PLAIN M3 MS

NUT, HEX M3 MS

4DOOR LABEL 319-909

25312-575

25323-134

25327-202

25323-107

SCREW, RD HD 3mm TAPTITE

HINGE, 10mm

25131-313

16

16

PAWL

BARREL CAM 721-904

MECHANISM CAGE

2PIVOT PIN 415-1941

2PIVOT PIN 415-1942

2554-9038

2L.E.D. BLANKING SCREW 497-1950

BODY HALF

25323-099

25712-005

25131-058

25712-004

6844-922

2844-923

DISTANCE PIECE

DISTANCE PIECE

4Ø

Ø

4SCREW,SKT HD M6x30

2SPRING PIN 415-1943

2SPRING PIN 415-1944

8

8

25721-005

2

1SCREW,SKT HD M5x8

SCREW,SKT HD M2.5x8

TENSION SPRING

421-1969 4LOCATING PLATE

DOOR 181-904

WASHER, PLAIN M4 MS 25131-060

848-925,849-079,849-091.

CONNECTOR, RS No.S 848-846,

2

3

4

5

6

7

8

11

12

13

14

15

16

17

18

19

20

21

22

23

24

9

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

584-952

MICROSWITCH ASSEMBLY

CALIBRATED THORN No.S800E

1 : 1

(MECHANICAL LATCH)
SWITCH ASSEMBLY
ESCALATOR STOP

ESCALATORS

AA
294

C94/
LAS 25.7.95

493

C96/B
AJH

02815X. ITEM 6 WAS 71-1970.

849-091 REPLACED STC No.02714X &

RS No.S 848-846,848-925,849-079

PJM 19.2.96

520

C96/
DRB PJM 20.6.96

DRB581

C96/
D

C   DOOR QUANTITY CORRECTED

A   FIRST ISSUE

ITEM 29 WAS CIRCLIP, D1400, 4 OFF

CHANGED, HOLE NOTE CHANGED.

PICTORIAL CORRECTION, PART No.S

LAS 13.6.97

E JE LAS 19.8.99

NUT, HEX M4 SELFLOCK MS

LID CONNECTOR (ITEM 9)

F JE

16

LEAF SPRING 554-9041 4

13

ITEM 13 ADDED, ITEM 18 WAS 8 LONG 13.6.00RO

584-943

G JE

Ø

M6 CAP SCREW IN BASE

SEE M5 CAP SCREW IN LID &

NOTE:

(TO PREVENT INCORRECT ASSEMBLY)

MACHINE ON JOINT LINE

BOTTOM FACE   12 x 10 DEEP

TOP FACE   10 x 10 DEEP

2 HOLES IN ASSEMBLED BODY

SCREW,SKT HD M6x6 1

NUT, HEX M3 MS

WASHER, PLAIN M3 MS

20

SCREW, CSK HD M3x10 MS

11.01.01RO

5840943_K

K

H DIMENSIONS ADDED
379

LU/ MJ

143.00

226 368

1
2
9

CAG 4.8.10

(ONE HALF SHOWN, BOTH HALVES IDENTICAL)

VIEW SHOWN WITH LID (ITEM 1) REMOVED

(IF REQUIRED)

12V L.E.D. IN LID

TERMINAL BLOCK, RS No.763-8122

CODE No.72-112300-1-162C

LOCK, YALE REF.S123 

25.4 LG, WIRE  0.91, S. STEEL

SPRING, COMPRESSION  9.53 x

5mm ANDERTON M1465 0050

PUSH ON FASTENER, EXTERNAL

J
629

LU/ MJ

749

C98/

DELETED

SUB ASSY. DRG No. ADDED. ITEM 13

TO WORK ON SINGLE ROLLER. ITEM 11

MICROSWITCH ARRANGEMENT REVISED

846

C00/

002

BCV/

ITEMS 18,34 & 35 WERE M2.5

ITEM 20 ADDED, ITEM 15 WAS M3,

ARC DEFLECTORS REMOVED

ITEM 10 WAS RS No 423-330 GY 29.11.13

ITEM 25 WAS MARL No. 464-EBR12H-NRO
691

LU/
K MJ

K CUP MARL No.610-302-21

LIGHT EMITTING DIODE AND 

KP 21.01.15

2 3 4 5 6 7 8 9 11 12 13 14 1510A1

1

2

3

4

A B C D E F G H

0 1

CHANGE ON CAD ONLY

SUPERSEDES

USED ON

SCALE

DRAWING No.

TITLE

ISSUE REVISION DCN BY AUTH DATE

DESCRIPTION / MATERIAL
No.

No. OFF

/ASSY

PROJECTION

REFERENCE DRAWINGS

METRIC IMPERIAL

SPECIFICATION & STANDARDSMATERIAL

FIRST ANGLE

THIRD ANGLE

LINEAR

+
+

-
-
-

ANGULAR:   0.5

+
-
-

-+
o

FINISH ALL DIMENSIONS IN  MM / INS  UNLESS OTHERWISE STATED

TOLERANCES UNLESS OTHERWISE SPECIFIED

CAD
ISSUE

FILENAME :

2
3

4
5

6
7

8
9

1
1

1
2

1
3

1
4

1
5

1
0

1
0

FRACTION:         " +
+DECIMAL:     0.005"

 No.

ITEM

STATED

GEOMETRIC: AS

2

1

0

D.P.=

D.P.=

D.P.=

0.15

0.5

1

PARTIES WITHOUT WRITTEN PERMISSION 

BE COPIED OR COMMUNICATED TO THIRD

OF THE INFORMATION IT CONTAINS MAY

     NEITHER THIS DRAWING NOR ANY

PART / DRG
ESTIMATED WEIGHT (KG)

Transport for London

London Underground
Lifts & Escalators


